

**WESTERN COOPERATIVE TEST GROUP**  
**EMULSION TEST REPORT**

Date Shipped: \_\_\_\_\_ Sample #: \_\_\_\_\_ Results Due By: \_\_\_\_\_  
 Grade: \_\_\_\_\_ Submitted By: \_\_\_\_\_  
 Contact Person: \_\_\_\_\_ Contact Phone #: \_\_\_\_\_

\* Please run tests designated by asterisk.

**A. ORIGINAL SAMPLE**

	<u>AASHTO</u>	<u>TEST *</u>	<u>RESULTS</u>
VISCOSITY			
SAYBOLT 25 C, (sfs)	T59	_____	_____
SAYBOLT 50 C, (sfs)	T59	_____	_____
SIEVE, (%)	T59	_____	_____
DEMULSIBILITY, (%)	T59	_____	_____
CEMENT MIX, (%)	T59	_____	_____
STORAGE STABILITY, 24 hr, (%)	T59	_____	_____
DISTILLATION @ _____ °F	T59	_____	_____
RESIDUE, (%)	T59	_____	_____
OIL DISTILLATE, (%)	T59	_____	_____

**B. RESIDUE SAMPLE**

PENETRATION, (dmm)	T49		
25 C / 100g / 5s		_____	_____
DUCTILITY, (cm)	T51		
25 C / 5cpm		_____	_____
TOUGHNESS, (in-lbs)	ASTM D5801		
TENACITY, (in-lbs)	ASTM D5801		
FLOAT, (s)	T59		
ELASTIC RECOVERY, (%)	T301		
25 C / 20 cm / 5 hold		_____	_____

**C: SPECIAL REQUEST TEST**

\_\_\_\_\_

**D: COMMENTS:**

\_\_\_\_\_